AMENDMENT NO. 1, DATED 03-12-2016

To

NIT NO : DoP/PNPM/CPIIUC/CETP/Alathur-E001, Dated 28-11-2016

FOR

INSTALLATION OF 2 x 170 KL PER DAY = 340 KL PER DAY
COMMON EFFLUENT TREATMENT FACILITY

ON LSTK BASIS

AT

ALATHUR, KANCHEEPURAM DISTRICT
TAMILNADU

Tl
PDIL

PROJECTS & DEVELOPMENT INDIA LTD.
(A Govt. of India Enterprise)

PDIL BHAWAN, A-14, Sector-1,
NOIDA U.P. (India)

And

.

CPIUC

CHENNAI PHARMA INDUSTRIAL INFRASTRUCTURAL UPGRADATION COMPANY
B-24. SIDCO Pharmaceuticals Comp'ex Alathur
Kanchipuram District, Tamilnadu,

PIN 603110 /<O 2 Cone ","/ﬁ’f |




PROJECTS & DEVELOPMENT INDIALTD | 5094 CPIIUC-CETP-E1-Am1 | O
COMMON EFFLUENT TREATMENT FACILITY |- |
FOR CPIIUC AT SIDCO PHARMACEUTICAL
[...]
skimmer unit. The Electrolytic process releases carbon ash from destruction of organics, which is Electro
Floated to the top. The skimmer collects the “froth” and takes it for solid waste management process.

The outlet water is then passed through a tube settler unit for settling the remaining solids. The overflow
from the tube settler goes to Common Collection Tank, where it gets mixed with the sewage and taken for
further treatment.

Page 8 of 75




PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-EL-PR | O
COMMON EFFLUENT TREATMENT FACILITY
FOR CPIIUC AT SIDCO PHARMACEUTICAL

COMPLEX, ALATHUR, TAMILNADU
, ) DOCUMENT NO REV
TECHNICAL SPECIFICATIONS
PROJECT DESCRIPTION & PROCESS PART

el
PDIL | |,

A

CPIuUC

Alum dosing is provided at the inlet of the system to accelerate the process of Electro Coagulation.
Caustic Dosing is provided in the Equalization Tank to set the Alkalinity Level in the waste water which
will significantly improve the Electro Coagulation Process

B COMBINED EFFLUENT TREATMENT - Secondary Biological Process
Biological treatment has been provided to control BOD, COD & TSS

The sewage from all Units shall be pumped into a common collection tank. The overflow from the tube
settler of the Primary Electrolytic Process mixes with the sewage in this tank.

From here, it is pumped to the Biological Process.

In Biological Process, air is supplied to the bacteria. Using the oxygen in the air, the bacteria “breaks
down” the organics in the waste water. The representative equation is given below:

Air + Bacteria + Organics ......... > CO2 + H20 + Sludge

Thus, for a proper biological system, we need both AIR & FOOD to be supplied to the bacteria. We also
need a proper BALANCE between the active bacterial culture present in the tank to the food (i.e. waste
organics) that is presented to it, for consumption.

A proper biological system also needs a proper nutrient balance i.e. carbon, nitrogen and phosphorus
balance to be maintained in the aeration system to ensure assimilation of the organics.

A host of technologies are available today for biological treatment. Extended Aeration Activated Sludge
process has been chosen. The process design decision has been taken on the following basis:

Extended aeration is one of the oldest and most trusted processes for bio degradation.

The inlet quality is bound to vary due to the mixing of various sources of waste waters. In such cases,
extended aeration process has the capacity to withstand load variations

The inlet is expected to contain more BODn than that will be present in just normal sewage. This nitrogen
based BOD destruction is most effectively addressed in extended aeration.

The bio sludge that comes out of the process is nicely digested and easy to de water.

SUBMERSIBLE ASPIRATING AERATION SYSTEMS has been selected instead of BLOWER +
DIFFUSER arrangement. The air supply system that has been selected will have significant savings in
power, easy to maintain, easy to dismantle and re-assemble, not prone to clogging, will provide uniform
oxygenation throughout the tank and will also give a very very fine bubble i.e. 10 micron oxygen bubble
which will ensure high Dissolved Oxygen at all points within the system.

For many decades, the conventional systems have been using surface aerators, where the surface water
is agitated and thrown in air in an umbrella shape to trap and dissolve oxygen in atmospheric air. Over
the years, it has been realized that pumping of air in water is more economical than the surface aerator

Page 9 of 75




PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-ELPR | O
COMMON EFFLUENT TREATMENT FACILITY

FOR CPIIUC AT SIDCO PHARMACEUTICAL
COMPLEX, ALATHUR, TAMILNADU

' ! DOCUMENT NO REV

TECHNICAL SPECIFICATIONS

el
PDIL | |,

PROJECT DESCRIPTION & PROCESS PART

A

CPIuUC

actions. Conventional coarse bubble diffused aeration systems have evolved starting from use of slotted /
perforated pipes.

As is known, the progressive reduction in size of air bubbles released below the surface, increases the
surface area available for oxygen transfer, which results in higher oxygen transfer efficiency. This has
resulted in developing fine bubble diffused aeration systems using diffusers, membranes etc. However,
the constraints of pore size limit the achievable bubble size reduction in conventional diffusers,.

The aspirator type submersible aerators overcome this constraint through mechanical means. Aspirating
aerators, widely used in India over past more than a decade provide high efficiency aeration in form of
diffused micro bubbles.

Aspirators are essentially high speed agitators, which cause suction of atmospheric air, which on getting
released in the turbulent zone near their propellers, becomes fragmented / micronised. The bubble size
reduction is thus achieved through mechanical means and is an improvement over the porous
membranes.

Many aspirator designs with terrestrial motors are available. However, the effectiveness / efficiency is
limited due to inadequate suction or inadequate reach of the air currents. In many industrial effluent
treatment plants (ETPs), the effluent nature can lead to foaming. This also causes difficulty in use of the
aspirators with terrestrial motors.

The aspirator type submersible aerators overcome both these constraints. The micronisation of air
bubbles is achieved through mechanical means; the very high speed motors cause adequate suction and
significant zone of influence while the submersible motors are not affected by water. The oxygen transfer
efficiency of the units is hence the highest.

The very high oxygen transfer efficiency i.e. the increased oxygen transfer per unit air volume pumped in,
results in lowering air requirement for same treatment parameters. This results in reducing the power
consumption of the system.

Through number of installations, it is established that aspirating aeration consumes atleast 50% less
power than other aeration systems.

Some of the Salient Features of such Submersible Aerators are
v" Design ensures effective aeration & mixing at much lower power consumption.

v" No orifices, nozzles or pores in the system. Hence no clogging and recurrent requirement of clean up
as in case of bottom grids.

v'Installation of multiple independent units offers more flexibility in operation.

v" No pre installation requirement like civil work. Units can be installed in an existing operation tank
without emptying it.

v' An important aspect of the aeration systems is the mode of oxygen transfer. In surface aeration, the
oxygen first dissolves in water and this dissolved oxygen is drawn by bacteria from water. Thus the
final oxygen transfer to bacteria is from water and this makes it necessary to have higher dissolved

Page 10 of 75




PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-EL-PR | O
COMMON EFFLUENT TREATMENT FACILITY
FOR CPIIUC AT SIDCO PHARMACEUTICAL

COMPLEX, ALATHUR, TAMILNADU
, ) DOCUMENT NO REV
TECHNICAL SPECIFICATIONS
PROJECT DESCRIPTION & PROCESS PART

A

CPIuUC

oxygen (DO) level in the system. In case of submersible aeration, the oxygen transfer takes place
across the air bubble and both water and bacteria are simultaneously competing and drawing the
oxygen from the air. Thus in these systems, the DO level is not as relevant and is generally found to
be lower. As the bubble size decreases, this observation is more marked.

v/ easy to maintain, easy to dismantle and re-assemble,

v will also give a very very fine bubble i.e. 10 micron oxygen bubble which will ensure high Dissolved
Oxygen at all points within the system.

A typical aspirating aerator has a submersible motor and it has a propeller which rotates at 2800 rpm
imparting large velocities to the liquid around it. The high velocities cause vortex where atmospheric air is
sucked through air intake pipes open to atmosphere. The unit is positioned with help of floats and
secured with use of ropes. The atmospheric air released in the highly turbulent zone is broken in form of
microbubbles (of 10 micron size) and this formation of microbubbles contributes towards the very high
efficiency of oxygen transfer.

Hence under normal ETP conditions, the oxygen requirement being fixed, less volume of air needs to be
pumped in to achieve the desired oxygenation. This results in tremendous energy savings. Compared to
surface aerator there is 50-55% power saving while the power consumed is about 40% less than diffuser
systems. The total unit is in SS / marine bronze & high grade plastic construction.

Secondary clarification to settle the bio sludge is provided with sludge recirculation. Typical re-circulation
will be between 0.6 to 0.9 Q (Q being the feed flow rate), in order to maintain proper MLSS .SVI will be
monitored properly to ensure quality of effluent overflow in terms of clarity.

Typically, F/M values of 0.1 to 0.2, MLVSS of 2500 ppm, SVI < 150, VSS to SS ratio of 0.7 and MLVSS
to MLSS ratio of 0.63, sludge age (Cell residence time) of about 22 days, Yield coefficient of 0.5 to 0.61,
Endogenous decay coefficient of 0.05 to 0.07, substrate removal coefficient of 0.038 shall be taken as
design basis for Complete Mix Activated Sludge Process, to achieve about 90 to 95% substrate removal
efficiency.

Secondary clarifier is designed to accommodate a overflow rate not greater than 16 m3/d/m2 and solids
loading not exceeding 150 kgs/day / m2. Depth to diameter is carefully designed to prevent pin flocs,
floating matter due to dislodged sludge (created due to denitrification inside secondary clarifier and
subsequent release of nitrogen) and froth formation.

The components of biological treatment shall be the following:
1. Aeration tank with aspirating aeration
2. Secondary clarifier

3. Return sludge pumps

Page 11 of 75




PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-EL-PR | O
COMMON EFFLUENT TREATMENT FACILITY

FOR CPIIUC AT SIDCO PHARMACEUTICAL
COMPLEX, ALATHUR, TAMILNADU

' ! DOCUMENT NO REV

TECHNICAL SPECIFICATIONS

amw) | ¢
PDIL | |,

PROJECT DESCRIPTION & PROCESS PART

A

CPIuUC

C Tertiary Filtration & Ultra Filtration Process

Sand and carbon filtration systems shall be provided to bring down the turbidity, TSS and to be able to
reduce the organics to some extent of fine polishing through activated carbon adsorption.

Typically, filtration rates shall be taken as 12 to 13 m3/hr/m2 for sand filter and 15 to 17 m3/hr/m2 for
carbon filter.

Sand media would consist of gravel, pebble, coarse and fine sand

Activated carbon shall be chosen carefully to have high lodine Number (>999) and we have opted for high
quality carbon which is thermally extracted.

Important Note: MS tanks are not acceptable for sand and carbon filters. The site is near to coastal
area and whatever coating one may give, corrosion would be inevitable. Thus, FRP tanks are provided
for the same. Though costlier, the durability, ability to withstand corrosive atmosphere is very high with
FRP.

Ultra Filtration using hollow fine fibore membranes have been employed to control SDI, to reduce COD to
the extent of high molecular weight compounds that are semi / non bio degradable (this will prevent
organic fouling of the RO process)

Ultra filtration is more of a “roughing” or “protecting” filter that will enable ionic level removal to proceed
without much of a problem in the downstream hyper filtration process (R.O. membranes)

REJECT based UF system has been selected (not dead end filter) as one would expect high molecular
weight loading (due to the nature of the waste water). Typically, operating flux will be between 30 to 45
GFD and the UF will have a MWCO of about 120 KD.

The UF will come with proper PLC system for operation of normal flow, rinse, backwash, rinse and normal
flow cycles interposed with fast flush of the UF membranes.

To protect the UF membranes, micron / bag filter is provided upstream. PP spun cartridge in SS housing
has been selected with about 25 micron rating in case of micron filter and PP bags with 25 micron rating
enclosed in SS housing for bag filter.

Separate back wash pumps are provided for backwashing & rinsing the UF modules. CIP system has
also been provided (operated through manual valves) to clean the membranes as and when required.

The UF modules will be mounted on MS Epoxy skid.
The components of Tertiary Filtration Process will be:
o Filter feed pump
e Sand filter

e Carbon filter

Page 12 of 75




® | it PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-EL-PR | O
T COMMON EFFLUENT TREATMENT FACILITY
PDIL FOR CPIIUC AT SIDCO PHARMACEUTICAL
5 COMPLEX, ALATHUR, TAMILNADU DOCUMENT NO REV _l‘.
TECHNICAL SPECIFICATIONS CPNUC

PROJECT DESCRIPTION & PROCESS PART

UF feed tank

e UF feed pump
e UF feed filter
e UF module in MS epoxy skid
e PLC for UF operations
e UF backwash pumps
e UF C.I.P. system consisting of CIP tank, CIP micron filter and CIP pump
¢ Chemical dosing in feed to UF system
D Reverse Osmosis Process

R.O. process has been employed to generate high purity water from the waste water through membrane
separation process.

The design basis of the R.O. plant shall be given as below:

e The treatment process has been designed for 100% redundancy in Stage 1. The Stage 1 has TWO
SEPARATE PARALLEL STREAMS.

e Each stream is capable of taking 170 KLD.
e In practice, ONLY ONE STREAM will be operational for the total 100% load of the entire plant.

e The reject shall be generated only from ONE STREAM in practice.

Stage 1 Feed Flow Rate (m3/hour) =170/20 =8.5 m3/hr

Recovery in Stage 1 considered (%) 65

Hence, reject generated in Stage 1 (m3/hr) = 8.5 x 35% =2.975 m3/hr
Rounded off to : 3 m3/hr

This reject will now be processed through Stage 2. This is the reject for 170 KLD i.e. 100% of load
contribution of the Plant.

Stage 1 has ONE MORE PARALLEL STREAM. So, even if one stream has some problem, or
undergoing cleaning etc.., we can operate the second stream.

But, it is to be noted that, at any point of time, ONLY ONE STREAM will be operational.

For Stage 2, we have assumed that BOTH STREAMS ARE OPERATIONAL CONTINUOUSLY ( due to
any emergency scenario)

Reject from Stage 1 which will feed Stage 2 (m3/hr) 3 m/hr for 100% load x assumed that
BOTH streams are working at tandem
(emergency scenario) = 6 m3/hr

Page 13 of 75




PROJECTS & DEVELOPMENT INDIA LTD PC94-CPIIUC-CETP-EL-PR | O
COMMON EFFLUENT TREATMENT FACILITY

FOR CPIIUC AT SIDCO PHARMACEUTICAL
COMPLEX, ALATHUR, TAMILNADU

' ! DOCUMENT NO REV

TECHNICAL SPECIFICATIONS

PROJECT DESCRIPTION & PROCESS PART

A

CPIuUC

Hence, total maximum feed to Stage 2 (m3/hr) 6 m3/hr

Recovery in Stage 2 (%) 50%

Hence, the MAXIMUM reject generated (m3/hr) =6 x 50% = 3 m3/hr
Hours of operation (hours) 20

Hence, the maximum reject quantity (KLD) =3 x20 =60 KLD

e First stage Membranes are spiral wound, polyamide thin film composite brackish water membranes
with active surface area of < 375 sq.ft and mill space > 31 mill.

e Second stage Membranes are spiral wound, polyamide thin film composite sea water membranes
with active surface area of < 300 sq.ft and mill space > 31 mill.

e Both stages are designed for low flux to prevent fouling. Typically, with UF as pre treatment, one can
design RO system for about 17 GFD as flux. But, due to the nature of the effluent, we have
considered a far lesser value as the design flux. Typically the flux is < 15 GFD.

Reverse Osmosis shall be a HYPER FILTRATION process. The product is received perpendicular to the
feed flow and reject is carried forward to the next membrane / stage in series.

The core design of the R.O. plant is based on the following dynamics:
1. Feed Impurity
2. Recovery desired

Feed impurity:

The purpose of the hyper filtration process if to remove ionic impurities of even sparingly soluble salts.
Thus, any other component in the water becomes an “impurity” w.r.t. the R.O. operation.

The impurity in feed can be broadly classified into the following core segments:

Physical Impurity measured as T.S.S. & Turbidity
Chemical Dissolved Impurity generally measured as T.D.S, Total Hardness